
FOR SANITARY, STORM AND WATER SYSTEM MAINTENANCE PROFESSIONALS

December 2024 www.mswmag.com

Andrea Long
Principal Engineer

Aurora (Colorado) Water

HUMAN SIDE:
INCENTIVIZING CONSERVATION

PAGE 18

STAYING SAFE:
USING SAFETY SENSE

PAGE 24

BETTER MOUSETRAPS:
HIGH-VELOCITY PIPE CLEANING

PAGE 34

PRODUCT FOCUS:  
STORMWATER MANAGEMENT

A NEW  
PHASE OF  
DEVELOPMENT
Aurora Water takes a different  
approach to planning system upgrades
PAGE 20



Future Water Leaders:
Turbocharge Your Career Path
Join early-career water professionals and students to learn skills 
and make connections that can shape careers and put you on 
the path to water leadership.

awwa.org/ypsummit

AWWA/WEF The Utility
[...]
they were worth a try.” The risers are precisely sized as needed for given sit-
uations; width, depth and height are customized for particular jobs. The 
company can provide multiple sizes per order and keep them organized by 
size when shipping.

RESULT: 
Approximately 100 catch basin risers were used on the I-39 project. For 
his part, Neuhauser is optimistic, and the risers will be used on upcoming 
projects. “All we had to do was remove the grate and install the risers,” he 
says. “We didn’t have to remove the barrier wall, and we didn’t even have 
to dig out any roadway. The proof is in the pudding, of course, but we like 
how they worked on this project, and we’ll be using them again.” 
888-272-2397; www.ahp1.com

Utility uses trenchless technology to rehabili-
tate deteriorated stormwater drainage culvert

Problem: 
In July 2023, the Ontario 

Ministry of Transportation 
was faced with rehabilitating 
degraded 50-plus-year-old 
twin 42-inch CSP stormwa-
ter drainage culverts under 
Highway 402, west of London. 
Due to constant cross-border 
traffic between Michigan and 

Ontario, the highway could not be closed for repairs. These culverts drained 
into the nearby creek, which required an environmentally friendly solution 
without use of chemicals. Lastly, these culverts were 400 feet in length, pos-
ing a challenge to install quickly and minimize traffic disruption. 

Solution: 
After evaluating bids and previous successful use of PVC fold and form 

up to 36 inches across Ontario, the MTO awarded the work to CMS, a 
licensed installer of the Thermoform PVC liner from Warrior Trenchless 
Solutions. Due to the unprecedented size, length and weight of this liner 
(42 inches by 410 feet and 13,000 pounds), equipment upgrades were per-
formed over the course of the winter/spring. The liner was successfully installed 
in one of the culverts over two days in July 2024, allowing for cleaning and 
preparation Day 1 and lining the pipe Day 2.

RESULT: 
The MTO has a fully rehabilitated culvert with a new structural liner, 
extending the life of the pipe by 50 years while also improving hydrau-
lic capacity. This was accomplished with no road closures and minimal 
traffic disruption, with a technology that discharges only water in the 
process of installation. The MTO is now extending use of this technol-
ogy up to 48-inch pipes and longer lengths, for applications that had 
been out of reach previously. 
716-601-7760; www.thermoformliner.com F

For white papers  
and case studies visit  
www.mswmag.com/

whitepapers

CLASSIFIEDS see photos in color at www.mswmag.com

JETTERS-TRAILER

The HotJetII® is a best-selling hot- and cold-
water drainline cleaner featuring a 35hp Van-
guard engine by Toyota and delivering 10gpm @ 
4,000psi that cleans drains up to 300’ and 12” in 
diameter. The HotJet II® is American made using 
nonproprietary parts for affordability and ease in 
serviceability making its return on investment tru-
ly impressive. Prices subject to change.  Financing 
available.Contact us for current pricing and avail-
ability. 800-624-8186; sales@hotjetusa.com; 
www.hotjetusa.com (MBM)

SERVICE/REPAIR
Dynamic Repairs - Inspection Camera Repairs: 
48-hr. turn-around time. General Wire, Ratech, 
Ridgid, Hathorn, Electric Eel, Gator Cams, Insight 
Vision, Vision Intruders. Quality service on all 
brands. Rental equipment available. For more 
info, call Jack at 973-478-0893. Lodi, New Jer-
sey. www.dynamicrepairs.biz (MBM)

TV INSPECTION
NEED TRACTION? We make aftermarket grit-
ted/gripping pads for all chain-driven camera 
transporters. Custom fabrication secured to a 
high-quality, nickel-plated carbon-steel chain 
that doesn’t stretch. Also have non-gritted pads, 
wheels, and tires for all different brands. Pad 
samples upon request.
Pipe Tool Specialties LLC:  888-390-6794; 
Fax 888-390-6670; pipetoolspecialties.com 
or email pts4422llc@gmail.com (MBM)

CAMERA OPERATORS, STOP SPINNING YOUR 
WHEELS IN GREASY PIPE! Aftermarket gritted 
polymer wheels, steel carbide wheels, grit-
ted and treaded tracks, tow cables, kiel sticks 
and more. Fitting Aries, CUES, Envirosight, Ibak, 
Rausch, RST, Schwalm & IDTec. ORDER TODAY 
at www.TruGritTraction.com; info@trugrit-
traction.com; 407-900-1091 (MBM)

 

SUBMIT 
YOUR 

CLASSIFIED 
AD 

ONLINE 
at 

www.mswmag.com



mswmag.com    December 2024     33

T&T Tools, Inc.
800-521-6893

HOOKS...
 » Heat treated for long life
 » Manhole Cover Hooks
 » Septic Tank Lid Hooks
 » Many styles available
 » “T” handles for two hands or 

compact “D” handles

PROBES...
 » Insulated, standard, and specialty 
 » Metal shaft sizes: 3/8” round, 

3/8” hex or 7/16” hex
 » Replaceable hardened tips
 » Optional “slide” available to make 

your probe a mini-slide hammer

Call for a FREE Catalog
Email: sales@mightyprobe.com Fax: 800-521-3260

MADE IN THE USA | 30 YEARS OF EXPERIENCE | FAMILY BUSINESS

MARKETPLACE ADVERTISING

facebook.com/MSWmag
x.com/MSWmagazine

youtube.com/MunicipalSewerWater
linkedin.com/company/Municipal- 

Sewer-&-Water-Magazine

SociallyAccepted

sales@industrialodorcontrol.com
IndustrialOdorControl.com

866-NO-STINK 
(866-667-8465)
973-846-7817 in NJ

Wastewater Systems,  
Manufacturing Plants,  

Breweries, Mines & More

MANHOLE MANHOLE 
SOLUTIONSSOLUTIONS

MANHOLE INFLOW PROTECTORS MANHOLE INFLOW PROTECTORS       
Control Excess Rainwater Inflow and Control Excess Rainwater Inflow and 

Save Processing CostsSave Processing Costs

MANHOLE ODOR INSERTS MANHOLE ODOR INSERTS   
 Solve Those Pesky Odor Complaints  Solve Those Pesky Odor Complaints 

Now with Saturation Indicator StickerNow with Saturation Indicator Sticker

866-944-3569

51T Trailer Jetter Hot or Cold 
18 GPM @ 5000 PSI / 20 GPM @ 4000 PSI

76 HP Kohler EFI
FREE Shipping/Delivery

58 Trailer Jetter Hot or Cold  
10 GPM @ 4000 PSI

38 HP Kohler EFI
Free Shipping/Delivery

Up to 67% 
More efficient

Patented • Made in USA • www.rootrat.net
330.874.4300

• Uniquely designed to 
make short work of big 
sewer line headaches.

• Interchangeable heads.

• Use the chain rotor for 
major obstructions and 
the cable rotor for less 
aggressive problems. 

3/₈", ¹/²", 1" nozzles
come in kit form.



34     December 2024     mswmag.com

BETTER MOUSETRAPS

From 2019 to 2022, the average raw water turbidity at the Oshkosh Water Filtration Plant 
increased from 6 to 7.4 NTU while the maximum rose from 9.8 to 12.8 NTU.

In August 2022 Mike Harris, a diver with Northern Divers USA, visually inspected the 
2,600-foot-long, 60-inch primary intake pipe in Wisconsin’s Lake Winnebago and found it 50-75% 
occluded with sediment, dead fish and zebra mussels.

“The blockage didn’t affect our normal demand of 6-10 mgd, but pushing operations near the 
plant maximum of 16 mgd would have triggered capacity concerns,” says Public Works Director 
James Rabe, P.E.

The obstruction also increased the pipe’s velocity, increasing the risk of pulling in frazil ice 
and clogging the intake. The city had suffered an ice blockage during the winters of 2015-16. At 
that time two 24-inch backup intake pipes supplied water to the plant, but ice shoves have since 
damaged one, restricting its capacity.

In light of the more recent blockage, City Manager Mark Rohloff declared an emergency to 
resolve the issue before winter, but city officials were unable to secure an intake flushing permit.

A second inspection by Northern Divers in May 2023 found the occlusion had progressed to 
75% throughout much of the primary pipe. Approval to clean it arrived on Dec. 5, by which time 
turbidity averaged 7.3 NTU and peaked at 14.9 NTU.

Northern Divers went to work and, not counting the two weeks off for Christmas and New 
Year’s Day, crews set up the piping and high-performance high-head pumps in 18 days, then 
cleaned the primary pipe with high-velocity water.

 F

HIGH-VELOCITY
PIPE CLEANING

An innovative system 
makes sure raw water 
keeps flowing to a 
water treatment plant 
on Wisconsin’s Lake 
Winnebago
By Scottie Dayton

BETTER MOUSETRAPS

Northern Divers’ high-velocity cleaning system was 
set up along the shore of Lake Winnebago near the 
Oshkosh Water Filtration Plant.



mswmag.com    December 2024     35

BETTER MOUSETRAPS

 F

 
Planning ahead

Built in 2005, the concrete intake pipe runs from 
a depth of 16 feet to a 30-foot-deep concrete diver-
sion vault in Menominee Park. From there the 60-inch 
transmission main runs to a wet well tee outside the 
pump house. Both pipes, at 2,600 feet, are separated 
by the vault and considered individual lines.

The water plant’s dual treatment trains include 
rapid mix, flocculation, sedimentation, dual-media 
filtration, ozone and granular activated carbon con-
tactors and chloramine disinfection.

While waiting for the flushing permit Frank Froso-
lone, Northern Divers president, spent three weeks 
in his workshop custom fabricating seven 72-by-
36-inch sleds, 24 inches high with flanges to help 
anchor the HDPE supply pipes in the lake. A D-ring 
attached to the front of the sleds accepted a 10-foot 
steel pulling cable.

“We had only seven sleds and I needed 14,” says 
Frosolone. “The solid sled bottom eliminates draw-
ing sediment into our suction pipes.”

Frosolone subcontracted Mersino Dewatering to 
set up a dozen 18-inch diesel Global Pumps and then 
fuse 2,400 feet of 24-inch HDPE suction pipe and a 
dozen 24-inch discharge pipes of various lengths.

The discharge pipes fed two 48-inch manifolds, 
designed to send high-velocity water through a 48-inch 
discharge pipe and into the occluded intake pipe. A 
12-inch diesel pump and piping supplied emergency 
water to the wet well in case an increase in demand 
should overwhelm the plant’s 24-inch near-shore intake.

 
Making preparations

Mersino’s bypass project manager Steve Rziem-
kowski and five workers arrived in the park on Dec. 
11 along with truckloads of equipment. While they 
set the pumps and fused the pipe, divers Harris, Pat-
rick Depass and Andrew Roades worked in the vault 

in 20-foot-deep water at 34-38 degrees F.
“There was ice on the lake and the shallow boat 

launch in the park was always frozen,” says Froso-
lone. “We constantly needed deicers at the vault and 
boat launch. We used our 29-foot workboat with 500 
hp Honda engine to break through the ice to the nav-
igation channel.”

The divers, wearing hot-water suits, spent three 
days removing 4 feet of sediment from the vault floor 
using vacuum pumps. “The plant was constantly draw-
ing in muck, which filled the transmission main and 
kept turbidity readings high,” says Frosolone, who 
acted as the certified diving support supervisor.

The intake pipe invert was 2 feet above the floor. 
When contractors installed the pipe, they welded a 
steel plate over the mouth to keep water out as they 
worked inside the vault. Afterward, they rough-cut 
the plate to remove it, leaving uneven edges that 
kinked a pair of 3-inch chemical lines running to 
the crib.

“City officials were unaware of the damage and 
gave us permission to fix it,” says Frosolone. The 
divers cut the plate flush, ground the lip smooth 
and replaced the compromised lines with 3-inch 
HDPE pipe.

 
Tight fit

The next challenge was to lower a custom-built 
48-inch-diameter pneumatic bypass plug through a 
5-foot-square opening in the vault roof. Frosolone, 
controlling the Stellar 7630 crane on his truck, flew 
the suspended plug, guided by radio directions from 
the divers in the vault. “With only a foot of clearance 
around the hatch, there was no room for error,” he 
says. When the plug was in position, the crew inflated 
it to lock it against the pipe walls.

The 16-foot-long, 48-inch drop pipe had two 
45-degree elbows on each end. Lowering 
it down the hatch was another nail-biter, 
performed with a telescoping forklift. The 
driver held the plug in position as the div-
ers joined it to 44 threaded rods on the 
plug. When that was done, the mouth of 
the pipe protruded above the hatch to 
accept the 48-inch discharge pipe.

 
Joint efforts

To move the suction pipes into the 
lake, Mersino workers slipped a strap with 
a loop over the middle of a pipe, secured 
a sled to the front of it and attached the 
pulling cable to the D-ring. The forklift 
driver slid the machine’s fork through the 
loop and waited.

Meanwhile, Frosolone piloted the boat 
within range for a diver to throw a 100-
foot line onto shore. One end was hooked 

to the cable and the other end to a heavy fitting on 
the boat. As it slowly pulled the sled forward, the 
forklift driver raised and extended the boom, push-
ing the pipe into the water.

Frosolone communicated via radio with Rziem-
kowski on how fast to pull until the forklift driver 
aligned the rear pipe flange with the pump flange. 
After the driver raised the pipe, the crew joined the 
flanges with washers and nuts. They repeated the 
process 11 more times.

Next, the crews hooked the discharge pipes to the 
manifold supply lines through which the pumps would 
flush the pipe at 130,000 gpm/17 feet per second.

 
Turbulent waters

On Jan. 2 in below-freezing temperatures, Froso-
lone started a pump every 15 minutes. “Start too 
many too soon and the velocity could cause a block-
age,” he says. “Likewise, once the first pump started, 
we couldn’t stop or material would fall out of suspen-
sion and plug the pipe.”’

At the crib, water and material blasted up like 
a volcanic eruption. From a safe distance, Froso-
lone’s crew tested water samples for turbidity. “We 
knew the pipe was clean when our testing equip-
ment gave a reading of 0.04 NTU,” he says. “That’s 
because the suction pipes were collecting water 
inshore where turbidity was zero.” The pumps ran 
nonstop for three days.

Next came flushing the 60-inch transmission main 
from the vault to a tee outside the wet well. Prep work 
involved removing the cap on the tee and attaching 
the 48-inch discharge pipe. Frosolone started the 
pumps on Jan. 8 and ran them for another 72 hours. 
The team completed work on Jan. 11.

The 60-inch lines are on a three- to five-year main-
tenance schedule. F

“We used our 29-foot 
workboat with 500 hp 

Honda engine to break 
through the ice to the 
navigation channel.”

Frank Frosolone

A custom-built 
48-inch pneumatic 

bypass plug is 
lowered into place.



36     December 2024     mswmag.com

NASSCO CORNER

NASSCO HOSTING  
EDUCATION SESSIONS 
AT WWETT
Learn how to set up building sewer and drain 
inspection programs for system owners
By Sheila Joy

NASSCO returns to Indianapolis for the Water & Wastewater Equipment, 
Treatment & Transport Show this February where its members will pres-
ent on a variety of topics related to building sewers and drains. 

The session will kick off on Feb. 17 with the introduction of NASSCO’s 
new Building Sewer and Drain Inspection certification program, presented by 
Carl Marc Aurel of Formadrain and James Kicklighter of MaxLiner. Attendees 
will learn how BSDI assists plumbers, sewer and drain contractors, and inspec-
tors in the proper inspection and assessment of private property sewer and drains 
for the benefit of real estate transactions and general best practices. Attendees 
will review specific details to be recorded during an inspection including prop-
erty location, inspector information, point of access/pipe characteristics, general 
inspection details and inflow characteristics including downspouts, floor drains, 
sump pumps, etc.

With BSDI as a baseline, NASSCO member Ed Ho from the San Francisco 
Public Utilities Commission will share how to set up a building sewer and drain 
section program for system owners. Municipal employees will learn the basics of 
proper building sewer and drain inspections and will understand the importance 
of the role these drain inspections play as a holistic part of an entire system. They 
will also be introduced to ways to develop programs for their jurisdiction.

David Hamberlin of Hydromax USA and Jerry Weimer of Jerry Weimer 
Consulting will then present on the topic of drain cleaning. Attendees will learn 